
 

 

www.nghenvironmental.com.au         e: ngh@nghenvironmental.com.au 
 

Sydney Region 
18/21 mary st  

surry hills  nsw  2010  (t 02 8202 8333) 

Canberra - NSW SE & ACT  
8/27 yallourn st  (po box 62) 

fyshwick  act  2609  (t 02 6280 5053) 

Brisbane 
suite 4, level 5, 87 wickham terrace 

spring hill qld  4000  (t 07 3129 7633) 

Newcastle - Hunter and North Coast 
2/54 hudson st  

hamilton  nsw  2303  (t 02 4929 2301) 

Wagga Wagga - Riverina and Western NSW 
suite 1, 39 fitzmaurice st  (po box 5464) 

wagga wagga  nsw  2650  (t 02 6971 9696) 

Bega - ACT and South East NSW 
89-91 auckland st  (po box 470) 

bega  nsw  2550  (t 02 6492 8333) 
 

 

 

Review of Environmental Factors 
[...]
would be installed at the existing intake, to minimise the amount of algae drawn from the Dam. 

The existing intake structure in the Dam would not be removed, it would only be modified to accommodate 
the destratification system and the variable intake inlet.  

3.2.2 Raw Water Pump Station (RWPS) 

A new RWPS would be constructed to boost raw water supply from Quipolly Dam to the WTP.  This new 
RWPS would replace the existing pump station, which does not have enough capacity to pump the required 
volumes of water to the WTP. The pump station would meet lift requirements from varying Dam levels and 
water treatment plant processes. The station would integrate with the existing system following 
construction of the new WTP as follows: 

• A new suction pipe would be constructed and connect into the existing scour pipe at the 
bottom of the existing wet tower 

• A new masonry pump station building would be located at Reduced Level (RL) 405 m (where 
flood level is approximately RL 405 m). This location would provide a balance between flood 
protection during low probability events whilst still maintaining adequate suction for low 
Dam levels (minimum RL 407m). The building would house an electrical switchboard, three 
end suction pumps (2 duty/1 standby arrangement) and gantry system for pump 
maintenance 

• A new 300mm diameter rising main would be constructed from the new pump station to 
the new WTP inlet (i.e. the inlet to the PAC Contact Tank). 

The pump station would be accessible from Lowes Creek Road with access across Quipolly Creek, utilising 
a proposed concrete causeway to maximise access during small flood events. A new bitumen access road 
would extend from Lowes Creek Road to the new Quipolly Dam RWPS. 

Two DN450 low flow pipes would be installed under the causeway to drain away residual flows and flood 
events. 

3.2.3 Water Treatment Plant (WTP) 

A new WTP would be constructed between the townships of Werris Creek and Quirindi on Lowes Creek 
Road, approximately 0.5 km from the Quipolly Dam outlet. A conceptual layout of WTP infrastructure is 
shown in Figure 3-1. The conceptual reference design for the WTP contemplates civil, mechanical and 
electrical infrastructure that may include: 

• Water storage structures and tanks, pipelines, pump stations and similar water transfer 
infrastructure 



Review of Environmental Factors 
Quipolly Water Project 

18-299 Final 1.1 16 

• Structures for mixing, clarifying, settling, dosing, backwashing 
• Water treatment gas / chemical storage and dosing systems 
• Buildings for housing administration facilities, electrical infrastructure or chemicals 
• Power supply infrastructure 
• Lagoons for storage of residuals 
• Roads, drainage, landscaping, lighting and general infrastructure for safe and secure access 

into and around the plant.  

The WTP site covers approx. 5.5 ha on the south side of the existing Lowes Creek Road (refer Figure 1-3), 
with a fall of roughly 22 m tending from south west to north east towards Quipolly Creek, which is located 
around 50 m from the northern boundary of the WTP site (approximately 10% from the southwest to the 
northeast). The WTP would take advantage of gravity flows through the main treatment processes of the 
plant, minimising energy use and operational costs with re-lift pumping. Night pumping would be proposed 
during low seasonal demand periods to benefit from off-peak tariffs. 

The nearest residence would be located about 90 m to the west of the south-west corner of the WTP site. 

Construction of the WTP would require realignment and bitumen resurfacing of parts of Lowes Creek Road 
along the northern property boundary of the WTP. The realigned section is expected to be about 100m. 
Further details are provided in section 3.2.7. 

Operation  

Operational efficiency would be maximised by providing: 

• Automation Systems. The plant would be fully automatic and capable of unattended 
operation including automatic recovery following a power supply failure without the need 
for operator intervention 

• Continuous monitoring equipment, alarms etc. to prevent against process failure 
• Remote monitoring and control of the plant through the Council’s SCADA system 
• Flowrates between the minimum and maximum plant throughput would be achieved with 

reliable unattended operation.  

The plant would be staffed most days during regular business hours but would still rely on automatic 
control systems. A permanent standby generator would be installed to ensure continued operation during 
any power outages.  

Environmental and OHS obligations 

The new plant would comply with statutory requirements for implementation of works, operation and 
maintenance including: 

• Environment Protection Authority (EPA) requirements for noise and discharges to the 
environment  

• Dangerous Goods Regulations (DGR) – chemical storage and handling (particularly gaseous 
chlorine), State Environmental Planning Policy 33 (SEPP33) regulations 

• Work Health and Safety (WHS) requirements – eg. general access, confined spaces, lighting, 
emergency stopping of mechanical equipment, exposure to explosive and toxic gases, 
exposure to pathogens and protection against electric shock, manual handling. 

All plant components would have a design service life of between 15-50 years. 

 Treatment Process 



Review of Environmental Factors 
Quipolly Water Project 

18-299 Final 1.1 17 

Raw water would be extracted from the Quipolly Dam via the new RWPS and transferred to the WTP, 
where treatment of the Dam water would occur. The conceptual reference design treatment process 
consists of the following main elements: 

• Powdered Activated Carbon (PAC) dosing for taste and odour control (up to 50 mg/L dose 
at design flow 

• Dosing with Potassium Permanganate 
• Dosing of pre-soda ash for pH correction  
• Coagulation by dosing Sulfuric Acid and aluminium sulphate followed by mechanical inline 

mixing 
• Clarification (in a reactivator clarifier) with flocculant aid polymer dosing to assist with 

settling process 
• Pre-contact and sedimentation (incorporating lamella plate to aid settling) 
• Dissolved air flotation on filtration (DAFF) 
• UV disinfection for cryptosporidium inactivation 
• Final pH correction with soda ash (post-dose) 
• Disinfection with chlorine gas  

The treated water would gravitate into a new Treated Water Storage Tank (TWST), which provides contact 
time for chlorine disinfection, treated service water uses and balancing storage for control of the plant and 
the treated water pumps. 

New treated water pumps would transfer water from the TWST to the distribution system. Water for 
backwashing of the filters would be supplied from the TWST via a set of three dedicated Backwash Pumps. 

A wash-water balance tank and residuals thickener tank would receive wastewater from sedimentation, 
DAF and filtration.  The thickener supernatant would be returned to the head of the works for retreatment 
and thickener residuals would be directed to residuals drying beds. 

The risk of the intake of toxins from algal blooms would be mitigated by the variable intake tower and Dam 
aeration system (destratification system) located in the Quipolly Dam. In the event that algae cell counts 
in the Dam exceed the destratification system’s capacity, the Quipolly Dam source water would be isolated 
and an alternative groundwater source would be used. In these instances, water restrictions may be 
required. 

Chemical Usage and Waste Generation 

Chemical usage volume estimates were based on modelling and testing conducted as part of the water 
quality and treatability investigations (Hunter H2O, 2018). Table 3-2 outlines the estimated chemical usage 
at Quipolly WTP based on the conceptual reference design. 

Table 3-1 Estimated chemical usage for Quipolly WTP (Hunter H2O, 2018) 

Chemical Reason for Use Estimated Yearly 
Usage (t/annum) 

Basis 

PAC  Adsorption of 
Organic Molecules  

16  High dose rate of 30 mg/L in algal blooms, 
5 mg/L for other times.  

Potassium 
Permanganate  

Oxidation of 
Manganese  

4  Dose varied around soluble Mn and Fe 
removal. Averaging ~3 mg/L  

Sulphuric Acid  Pre-Coagulation 
pH Correction  

11  Results of jar testing and historic data to 
reach coagulation pH of 6.4, ~ 10 mg/L (in 
addition to alum dose)  



Review of Environmental Factors 
Quipolly Water Project 

18-299 Final 1.1 18 

Chemical Reason for Use Estimated Yearly 
Usage (t/annum) 

Basis 

Soda Ash  Post-Filtration pH 
Correction  

47  Modelling and results of jar testing to lift 
pH to 7.5, ~ 45 mg/L  

Alum  Coagulation  348  Historic data and results of jar testing, 
~315 mg/L (as delivered)  

Polymer  Flocculant Aid  0.2  Nominally 0.2 mg/L  

Chlorine Gas  Disinfection  12  Jar testing results and historic data, ~11 
mg/L  

The estimated dry residuals production would be ~61 tonnes/annum which in the proposed configuration 
would be likely to achieve a 40% solids concentration by weight. Treatment residuals would be removed 
from the residuals lagoons by contractor and disposed to local landfill. 

Treatment wastewater would be recycled with almost all water recovered and treated for potable use. 
Some water would be lost from the residuals lagoons due to evaporation (~2000mm/yr). 

Residuals lagoons 

The following waste, overflow and drainage streams produced by the plant would be directed via a 
common gravity pipeline to residuals lagoons: 

• Residuals from the Reactivator Clarifiers 
• Filter washwater from backwashing of the filters 
• Filter to waste from filters during the ripening period following backwashing 
• Sampling waste streams 
• Tank/process unit drainage associated with tank/process unit cleaning 
• Clean water from chemical bund and delivery bay (in the event of a chemical spill or other 

contamination, the contents would be removed off-site via an eductor truck) 
• Floor drainage from the chemical building 

The residuals lagoons would be fitted with sand beds and under-drains to improve the drainage and drying 
process. The lagoons would produce thickened, dried residuals and clarified supernatant. Treatment 
wastewater, the supernatant, would be recycled with almost all water recovered and treated for potable 
use. Subnatant from an off-line lagoon would be pumped back into the common inlet pipe to the residuals 
lagoons. 

The Quipolly WTP would not include routine off-site discharge. An emergency overflow from the Quipolly 
WTP would be provided to Quipolly Creek. This emergency overflow would only operate under abnormal 
conditions. Stormwater drainage from the site would also discharge to Quipolly Creek.  

Emergency overflow 

The emergency overflow would not be used as part of routine operations, but this discharge may be 
required for the following scenarios: 

1. To provide controlled overflow from the water treatment plant tanks under an emergency 
overflow condition that would otherwise result in localised overflow from treatment tanks.  
These events are considered unlikely (once in 10 years or less).  The maximum overflow rate 
could be high (in the order of 350 L/s), but would be of short duration (less than 5 minutes).  
The WTP would be fitted with overflow detection and would automatically shut down in the 
event of an emergency overflow event. 



Review of Environmental Factors 
Quipolly Water Project 

18-299 Final 1.1 19 

2. To drain down treatment tanks to enable inspection or repair.  These events are likely but 
infrequent (approximately once in five years or less).  Flow rates may be in the order of 100 
L/s over 24 hours. 

3. To discharge partially treated water that is unfit for drinking water quality. In the event of 
abnormal operating conditions, the water treatment plant may discharge partially treated 
water that is unsuitable for drinking water via the emergency overflow while the treatment 
process is recovered and stabilised.  These events are unlikely (once in 10 years or less).  The 
discharge flow rate may be in the order of 130 L/s for 2 -3 hours.   

The water quality of the overflow in the above circumstances would be similar to the water quality in the 
raw water from Quipolly Dam or better. 

The design of the overflow would depend on the final design. However, standard design requirements 
would include a dedicated drainage system for the overflow under Lowes Creek Road, and an outlet with 
appropriate flow dispersion/erosion limitations e.g. rock gabion mattress or similar system to suit the final 
discharge flows to Quipolly Creek. 

 



Review of Environmental Factors 
Quipolly Water Project 

18-299 Final 1.1 20 

 

Figure 3-2 Process flow Diagram 



Review of Environmental Factors 
Quipolly Water Project 

18-299 Final 1.1 21 

Ancillary systems 

The following ancillary systems would be provided as part of the WTP: 

• Filter air scour system 
• Compressed air system 
• Service water systems 

o The Filtered Service Water System would supply filtered water from the Filter Weir 
Chamber via the Filtered Service Water Pumps to the chemical systems (e.g. for 
batching, dilution etc.). This water would also be used for flushing the Reactivator 
Clarifiers on shut down. 

o The Treated Service Water System would supply water from the Treated Water 
Storage via the Treated Service Water Pumps to the toilets and amenities areas, to 
hose taps around the site, and to the safety showers and eye wash stations. 

• Sample water systems (for manual sampling and analyser sampling systems) 
• Fire water system. 

Administration building 

The administration building would be located near the site entrance, away from the chlorine room in the 
chemical building to minimise interactions with any hazardous chemicals.  

The administration building would likely include offices, control room with two workstations, Laboratory, 
IT/IS server room, store room, unisex/disabled combined bathroom and lunchroom with kitchenette (6 
people). 

Car parking would be adjacent to the building to cater for disabled access, operators and periodic tour 
groups. The building has been oriented roughly north-south to run ‘across slope’ and minimise foundation 
works.  

3.2.4 WTP Treated Water Pump Station (TWPS) 

A new pump station would be constructed at the WTP to provide treated water supply to Werris Creek, 
North Quirindi and South Quirindi reservoirs. 

The new TWPS would enclose the treated water pumps (for transfer to distribution), the backwash pumps 
(for transfer to filters for backwashing), and the treated service water pumps (for transfer to potable water 
users located around the plant). 

The TWPS would be located adjacent to the TWST at the WTP site. The TWPS would be accessible from a 
small vehicle access track, from the main internal access road that is part of the proposed construction 
(refer Figure 3-1). 

3.2.5 Pipeline 

Approximately 20 km of new pipeline would be constructed to transfer water supply from Quipolly Dam to 
Werris Creek and Quirindi. The proposed layout of the pipeline is shown in Figure 1-3. 

The extent of new pipework includes: 

• Quipolly Dam to WTP 
• WTP to the junction of Bells Gate Road/ Lowes Creek Road 



Review of Environmental Factors 
Quipolly Water Project 

18-299 Final 1.1 22 

• Junction of Bells Gate Road/Lowes Creek Road to Werris Creek (follows back along Werris 
Creek Road) 

• Junction of Bells Gate Road/Lowes Creek Road to Quirindi (follows Bells Gate Road) 

The draft alignment of the pipeline has been chosen to minimise impacts on environmental and 
infrastructure constraints. The final horizontal alignments of the sections of pipeline listed above would be 
determined during detailed design and would be governed by the location of existing main roads, ARTC 
railway and existing and proposed network infrastructure including water treatment plant, pump stations 
and reservoirs. The vertical alignment of the pipeline would be governed by the existing geotechnical 